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Bgrupvej 80 | Taulov Fax:
DK-7000 Fredericia e-mail: dynamica@dynamica-rc

CERTIFICATE OF TESTING
Certificate Number: 180602471 Date & Time: 13-06-2018 10:28

Customer Data

Customer: Dynamica Ropes AS
Supplier: Dynamica Ropes A/S
Contact:

Order Number:

Test Data

Type Of Test:  Dynamica Test 1
Proof Load: 7,5t

Specimen: 12mm Fortuna rope no. 0/11 test 2
Tested By: EH

File Name: 12mm Fortuna rope no. 011 test 2.csv
Comment: Brud test

Test Results

Load (t) Ram Stroke (mm) Videoext. (mm)  Time (min.s) Number of Cycles
Minimum: 0 0 0 00.00,0 6
Maximum: 15,62 134 0 01.21,6
Elongation (%) 0,0
Test End: Specimen break detected
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Comment

Test results are acceptable:
Test results are not acceptable: |:|

SIGNATURE

. Tested on SAHM SPLICE GmbH Proof-Load Destruction Test Machine - Serial Number 324
Calibrated in accordance with EN ISO 7500-1:2004 Class 1 on 21.12.2017 with Certificate No. 1712324




